 1101h R CHGH PERFORMANCE OFF ROAD RACER




Any of the 2 channel R/C units shown can be used
in this model.

Fir das Modell wird eine 2-Kanal-Digital-
Proportional-Fernsteuerung mit Batterie-Eliminator
(BEC) vorgeschlagen. Die Standard-RC-Anlage, die

mit dem separat angebotenen Batterie-Eliminator
kombiniert wird, kann ebenfalls verwendet werden.

Un ensemble R/C proportionnel a 2 voies pourvu
d’un éliminateur de batterie (BEC) est suggéré pour
I'équipement de ce modéle. Un ensemble R/C stan-
dard, ou un ensemble combiné avec un BEC dis-
ponible séparément peuvent également étre utilisés.

Batteries for transmitter
Batterien fiir Sender
Batteries pour I'émetteur

Battery eliminator
Batterie-Eliminator
Eliminateur de batterie

Batteries for transmitter
Batterien fiir Sender
Batteries pour I'émetteur

Electronic speed control
Elektronischer Fahrregler
Variateur de vitesse électronique

Under 21mm

Unter 21mm
Moins de 2imm

Under 41mm Under 56mm

Unter 41mm \/\(/ Unter 56mm
Moins de 41mm Moins de 56mm

-This kit is designed to use a Tamiya Ni-Cd 7.2V
Racing Pack. Purchase it separately at your hobby
supply house. Never dismantle or modify battery or
charger. Charge batteries according to manual.

- Flr diesen Bausatz benétigt man das Tamiya Ni-
Cd 7,2V Racing Pack, das gesondert angeboten
wird. Nie einen Akku oder ein Ladegerat umbauen
oder abéndern. Den Akku der Anweisung nach
aufladen.

-~ Le moteur qui équipe ce modéle peut étre ali-
menté par une batterie Tamiya Ni-Cd 7,2 V. Racing.
L’acheter séparément. Ne jamais pas demonter ou
transformer la batterie ou le chargeur. Charger la
batterie selon le manuel.

Tamiya Ni-Cd
7.2V-1700mAh
Racing Pack
SCRC

Grease
Fett
Graisse

{
Switch lubricant :
Schalter-Schmiermittel
Nettoyant pour contacts électriques

Box wrench
Steekschlilssel Damper oil
Cié & tube Dampfer-Ol

Huile pour
amortisseurs

Hex wrench
Imbusschiissel
Clé Alten

‘+ Screwdriver (large)
+ Schraubenzieher (groB)
Tournevis + (grand)

=
=
-+ Screwdriver (medium)

+ Schraubenzieher {mittel)
Tournevis + {moyen)

Side cutter
Zwickzange
Pinces coupantes

Long nose pliers
Flachzange
Pinces a becs longs

Scissors
Schere
Ciseaux

Modeling knife
Modelliermesser
Couteau de modéliste

[Jrzzrsl T

- Tweezers and cellophane tape will also assist in
construction. Painting is an important part in finis-
hing your model. Refer to the latter pages of these
instructions for painting details.

- Pinzette und Tesafilm sind beim Bau sehr hiif-
reich. Das Lackieren ist ein wichtiger Punkt bei der
Fertigstellung des Modells. Detailbemalung siehe
nachfolgende Seiten.

- Des précelles et du ruban adhésif seront égale-
ment utiles durant le montage. La peinture est une
opération trés importante dans la finition d'un
modéle. Se référer aux derniéres pages de cette
notice de montage pour les détails de peinture.

Antenna
Antenne

Battery level meter
Batteriekaparzitatsanzeige
Vumeétre

Strebe
Manche

+ Transmitter : Serves as a control box. Stick move-
ments are transformed into radio wave
signals which are transmitted through
the antenna.

i Sender : Mebelbewegungen werden in Funk-
wellen umgesetzt und geben dber ei-
nen Empfanger Impuise an die im Au-
to eingebauten Servos.

Emetteur il sert de “bolte de commande”; les

mouvements des manches générent
des signaux diffusés par I'antenne.

2P Connector
2P-AnschiuB
Connecteur a 2 fiches

2. Receiver : Receiver and servos obtain power
equipped from the car's running battery. For
with battery receivers without BEC, a separate bat-
eliminator  tery eliminator unit is required.

2. Empféanger : Der Empfanger erhilt Signale vom

mit Batterie- Sender. Der Strom fir den Empfanger

Eliminator  wird aus dem Fahr-Akku genommen.
Fir Empféanger ohne BEC muB ein se-
parater Batterie-Eliminator eingebaut
werden.

2. Reécepteur :Le récepteur et les servos sont ali-
équipé mentés par la batterie de propulsion.
d'un BEC Pour les récepteurs sans BEC incor-

poré, un circuit séparé est nécessaire.

Receiver switch
AN/AUS Schalter
Interrupteur

7. Servos : Servo transforms signals received by
the receiver into mechanical
movements.

2. Servos : Signale vom Empfanger werden im
Servo mechanisch Ubersetzt.

7. Servos :Les servos transforment les signaux

regus du récepteur en mouvements
mecaniques.

~

MANTA RAY



»There are many small screws, nuts and similar parts. Assem- Flissigkeit.
ble them carefully referring to the drawings. ; 71 Stellen mit diesem Zeichen erst fetten, dann

“ Apply switch lubricant to speed control contact points. TEARERE zusammenbauen.
*This kit does not require liquid thread lock for assembly. <11y a beaucoup de petites vis, d'écrous et de piéces similaires.
“ze7 - Apply grease to the places shown with this mark. Les assembler soigneusement en se référant aux dessins.

- Apply grease first, then assemble. = Appliquer du nettoyant sur les points de contact du variateur

- Viele kleine Schrauben und Muttern etc. miissen genau der de vitesse.

Anleitung nach eingebaut werden. -Ce modéle ne nécessite pas 'emploi de produit freine-filet

= Schalter-Schmiermittel auf den Kontakten des Fahrreglers pour son montage.

schitzt. ) . _~zmeT Graisser les endroits indiqués par ce symbole.

+-Der Bausatz erfordert keine Schrauben-Sicherungs- Tl Graisser diabord, assembler ensuite.

“rMake 2 for front and rear.
Far vorne und hinten 2 S&tze machen. BE?
“rFaire 2 jeux pour l'avant et {arriére.

BC3 2X 8mm

Differential cover
Differential-Abdeckung
Couvercle de différentiel

~

. 4mm E-Ring
(é BB4 - Circlip BE?

BB§ ¢
9mm Washer
Beilagscheibe
Rondelle

2x8mm Tapping screw

Ummﬁm BC3 & Schraube

Vis

f\ gcy 10 E"I::ttiiE-Lt;eaerirng Differential spur gear

5 K7 Pali gl ti Differentialrad =

U fer en plastique Couronne de différentiel \—/~ §\/
J

BS7 2 Propeller joint
Antriebs-Gelenk BS7
Accouplement d'arbre

de transmission

—*885 Gmm

“Fit into grooves.
“In die Rille richtig eindriicken.
“:insérer dans les rainures.

——BE

! BC7 1150
:Make 2 for front and rear.

850 Metai bearing “:Fir vorne und hinten 2 Satze machen,
BT1 .2 rgj\al[-Lage(t | -Faire 2 jeux pour lavant et larriére. “Altach using long nose pliers.
ier en métal “Mit Flachzange zusammendriicken.

«Fixer avec des pinces a becs longs.
BE! .4 = \
Large bevel gear \\ \
Kegelrad grof ),
Grand pignon conique N
BE2 i =
6 4
m Small bevel gear BB4 o

Kegelrad klein
Petit pignon conique

BE3 ‘2

Star shaft
Stern-Achse
Support de Satellite

B7
Differential gear
Differential-Getriebe
Différentiel
:Note placement.
- Auf richtige Plazierung achten.
 Noter {e sens.

BC7 1150

am 3x10mm Tapping screw

BA3 ¢ Schraube
Vis

K\ gy 1190 Plastic bearing BA3 3x10m
@ o ~ 5 Plastik-Lager
v e Palier en plastique

BA3 3x10mn

3x3mm Grub screw
3x3mm Madenschraube
Vis pointeau de 3x3mm & BA3 3X10m

MANTA RAY



*Tighten up BCH1, then remove B3.
“BC1 aufschrauben dann B3 abziehen.
= Serrer BC1 puis retirer B3.

3x6mm Screw
ﬂm BAl %2 Schraube
Vis

3x3mm Grub screw
m BC1 i Madenschraube
Vis pointeau

BP5 Motor plate
Motor-Platte
Plaquette-moteur

SA3 21T Pinion gear
X1 21Z Motorritzel
Pignon moteur 21
dents

B3

“*Note placement.
* Auf richtige Plazierung achten.
*Noter l'emplacement.

=Firmly tighten on shaft flat.
*Auf der flachen Seite des Schaftes festziehen.
*Bloquer sur le céte plat de l'arbre.

3mm Washer
BA2 »2 Beilagscheibe
Rondelle
am 3Ix10mm Tapping screw

BA3 X2 Schraube
Vis

SA3 2T

*Match numbered holes to
pinion gear number.
*Numerierte Locher der Anzahl
der Ritzel anpassen.
*Support-moteur comportant
différents percages pour
permettre le réglage des
différents rapports.

BA1 3X 6mm

m 1150 Plastic bearing
@ ° BC{ Plastik-Lager
U Palier en plastique

ﬂ J

BS1{ ¥1 5x30mm Shaft
Achse
Axe

BS3 X1 5x19mm Shaft
Achse
Axe

BAZ 3m

850 Metal bearing
*3 Metail-Lager
BT! s gmétal *Note placement.
* Auf richtige Plazierung achten.
“Noter l'emplacement.

SAS x|

Idler gear
2Zwischenrad
Pignon de renvoi

BA3 3X10mm

SAg X1

Drive gear
Antriebsrad

Pignon dentrainement

Spur gear
Stirnradgetriebe
Pignon intermédiaire

BOX WRENCH
STECKSCHLUSSEL

CLE A TUBE

d
envol
4mm Flange lock nut BS 1 5x30mm
4mm Sicherungsmutter  Not used % 0"
Ecrou nylstop de 4mm  Nicht verwenden BS3 5x19mn BC7 1150
Non utilisé

BT1 850

1

SAS
SAG

i

) (

Not used
Nicht verwenden —

Non utilisé ‘ @ G3
5mm Ball connector : G3
5mm Kugelkopf BT1 850

Connecteur & rotule de Smm

MANTA RAY



E‘m 3x10mm Tapping screw

BA3 3 Schraube
Vis

3mm Washer
BA2 X2 Beilagscheibe
Rondelle
Eﬂ:]m 3x14mm Step screw

BA5 X2 PaRschraube
Vis décolletée

3x10mm Tapping screw
BA3 #2 Schraube
Vis

=

SAl X1
Gear box joint (short)
Getriebegehause-Gelenk (kurz)
Accouplement de pont (court)

B

SAZ x|
Gear box joint {long)
Getriebegehduse-Gelenk (lang)
Accouplement de pont (long)

50354 16T & 17T AV Pinion Gears
50355 187 & 197 AV Pinion Gears
50356 20T & 21T AV Pinion Gears

95

16T (Dynatech 02H) 19T
111.27 1:0.49

Spur gear
Stirnradgetriebe
Pignon intermédiaire

Idler gear

Zwischenrad
Pignon de renvoi \v

il

Accouplement darbre de transmission

BA3 3x10mn

BA5 3X14mm

20T (Technigold)
1:9.02

v
10.61

18T (Dynatech 01R) 21T (Kit-supptied
1:10.02 motor)
1:8.59

“Match numbered holes to pinion gear
number.

= Numerierte Lécher der Anzaht der Ritzel an-
passen.

= Support-moteur comportant différents per-
Gages pour permettre le réglage des différents
rapports.

SAl

SA2

BAS 3X10mm

MANTA RAY




wn

]
=

BA4 x4 3x21mm Tapping screw

Schraube
Vis

1

peaiion. N

i

BS5H X2 3x32mm Screw pin

Schraubzapfen
Vis décolletee

1150 Plastic bearing
Plastik-Lager
Palier en plastique

ol

SA4 X2
Wheel axie
Rad-Achse
Axe de roue

PARTS USED

J VERWENDETE TEILE

PIECES UTILISEES

3mm Washer
Beilagscheibe
Rondelle

BA2 X2

3x14mm Step screw

BA5 X2 PaBschraube

BA4 3x21mm

cl1 BS5 3x32n

D12

D13

BA4 3x2lan

w

in

Vis décolletée

X2 3x46mm Screw pin
Schraubzapfen
Vis décolletée

{7

o

+* Remove.
# Abschneiden.

ﬁ( Cﬂﬂ?

S

U
i/

SA8 X2

Drive shaft
Antriebswelle
Arbre dentrainement

+*Remove.
*Abschneiden.
*Couper.

BC7 1150

SA4 BC7 1150

BA2 3mm BA5 3X14mm

BA2 3m

~ BA5 3IX14mm
7 BS 4 3x46m

BS4 3x46mm

SAS

MANTA RAY




[ 3%
15 =y
3x10mm Tapping screw
BA3 x4 Schraube
Vis

1150 Plastic bearing
m BSZ Plastik-Lager
v ax: Palier en plastique

am 3x10mm Tapping screw

BA3 X3 Schraube
Vis
o
s
f\ 1150 Plastic bearing
@ ) BCY Plastik-Lager
U X1 Palier en plastique

BS2 X1 5x28mm Shaft

Achse
l Axe
2T
850 Metal bearing
@ BT1 %1 Metall-Lager
Palier en métal
PARTS USED
NDETE TEILE

5 UTILIBEES

;)
3mm Washer
BA2 X2 Beilagscheibe
Rondelle
El[j;nmn 3x14mm Step screw

BA5 x2 PaBschraube
Vis décolletée

BC7 1150

Differentiat gear
Differential-Getriebe
Différentie!

+ Note placement.
# Auf richtige Plazierung achten.
* Noter ie sens.

BA3 3X10mm

BA3 3x10mm

Propelier joint

Antriebs-Gelenk
Accouplement darbre
de transmission

i

—— )

ITEM 74027

[ s
S

——

ITEM 74028

331

—

ITEM 74029

—

ITEM 74030

D6

BA2 3mm

MANTA RAY




3x10mm Tapping screw
BA3 X2 Schraube
Vis

SAt XI

Gear box joint (short)
Getriebegehause-Gelenk (kurz)
Accouplement de pont (court)

SA2 x|

Gear box joint {long}
Getriebegehause-Gelenk (fang)
Accouplement de pont {long)

5mm Ball connector
BB2 #2  Kugelkopf
Connecteur a rotule

m 1150 Plastic bearing
@ ° B(EZ Plastik-Lager
U Palier en plastique

3mm O-Ring
Joint torique

BD2 X2

©

of I

SA4 2
Wheel axle
Rad-Achse
Axe de roue

BA4 14 3x2tmm Tapping screw
Schraube
Vis

4x11.5mm Step‘ screw
4 PaBschraube
Vis décolietée

(——

BS6 x2

3x22mm Screw pin
Schraubzapfen
Vis décolletée

The latest in cars, boats, tanks and ships.
Motorized, radio controlled and museum
quality modeis are all shown in full color
in Tamiya's latest catalogue. English,
German, French and Japanese versions
available.

Tamiya's latest Radio Control Guide
Book can make you a winner at the rac-
ing circuit. Read up on the latest tune
up methods, care and maintenance,
painting and decorating your cars.
English, German, French and Japanese
versions available.

SAt

SA2

BBZ 5mm*—%

BC7 1150

Upright
Achsschenkel
Bras de direction

BC7 1150
BB2 5m

SA4

BC7 1150

BC7 1150

Upright
Achsschenkel
Bras de direction

BA4 3xX2lmm

BA4 sx2t

o
7 é——BB] 4X11.5mm
\

BS 6 3X22mm

MANTA RAY



3mm Washer
Beilagscheibe
Rondelle

3x14mm Step screw
PaBschraube
Vis décolletée

“Remove.
“ Abschneiden.
= Couper.

Drive shaft
SA8 K2 Antriebswelle
Arbre dentrainement

BA5 3X14mn

SA8

BA5 3X14mm

BA2 3m

SAS

* Remove.
* Abschneiden.
“Couper.

. U-shaped shaft
BP6§ >l Uformige Achse

Axe en forme dy

Rear damper
Hinte

r Stobdampfer
Amortisseur arrigre

*Make 2.

“Faire 2 jeux.

%2 S&tze machen.

Y1

@ BD2 4

N

BD3 2 Damper shaft
Dampferstange

Axe d'amortisseur

3mm O-Ring
Joint torique

Qil seal
BE ; Olabdichtung
7 Joint détanchéité

==

ITEM 74020

+ o E———
o

ITEM 74021

ITEM 74022

1. Pull down piston and pour oil into
cylinder. Remove air bubbles by
slowly moving piston up and down.

1. Kolben nach unten ziehen und Q1
einfitllen. Luftblasen durch Auf- und
Abbewegen des Kolbens heraus--

dricken.

1. Pousser le piston vers le bas et
remplir le corps d’huile. Chasser les
bulles d'air en déplagant le piston de

bas en haut.

“Move slowly.
*Langsam bewegen.
*=Déplacer lentement.

Damper oil
Dampfer-Ol )
Huile pour amortisseurs

2. Pull down piston, attach oil seal
and absorb oil overflow with tissue
paper.

2. Kolben nach unten ziehen. Olab-
dichtung einstecken, Gberlaufendes
Ol mit Papiertaschentuch ab-
wischen.

2. Pousser le piston vers le bas,
placer le joint d'étanchéité et essuy-
er 'excédent d’huile avec du papier
essuje-tout.

?BDI
N4

Tissue paper
Papiertaschentuch
Papier essuie-tout

[Ev IR Oa}

o

. Tighten up cylinder cap.
. Zylinder-Kappe aufschrauben.
.Serrer le capuchon damortisseur.

==L g

MANTA RAY




PARTS USED
YVERWENDETE TEILE
PIECES UTILISEES

Rear coil spring
Hintere Feder
Ressort hélicoidal arriere

BD5 x2

[ Y
=10

i

2x8mm Tapping screw
Schraube
Vis

BC3 %2

Rear damper
Hinterer Stobdampfer
Amortisseur arriere

+ Make 2.
* 2 S&tze machen.
* Faire 2 jeux.

* Loosen tapping screw and slide down D8
to increase coil spring stiffness.
* Schraube lockern und D8 hinunterschieben,

um Federspannung zu verstarken.

o - * Desserrer la vis et descendre D8 pour auV/
P PARTS USED é
%94?% VERWENDETE TEILE menter la dureté du ressort. - <t Bom
€ PIECES UTILISEES
A e
3mm Washer Léf‘ﬁ%ﬁ% BA?2 3
BA2 x4 Beilagscheibe i o
Rondelle
[:!m' BA5 3Xt4mn
3x14mm Step screw
BA5 x4 PaBschraube
Vis décolletée
g PARTS USED
2254 VERWENDETE TEILE
PIECES UTILISEERS BA5 3x14m
BD
N 3mm O-Ring
BD?2 x4 Joint torique
BD3 X2 Damper shaft
Déampferstange
Axe damortisseur
USED l
H Rear damper X
NDETE TEILE Hinterer StoBdampfer BAS 3x14mn
2 PIECES UTILISEES BA2 & Amortisseur arriére
3rnm
BD
~ BAD5 3x14m

Oil seal
Olabdichtung

Joint détanchéité

BD1
X2

e 2
TAMIYA DAMPER OIL SET
The separately sold Tamiya Damper

Oil Set is for adjusting shock ab-
sorbers to various road conditions.

TARMIYA DAMPFER-OL-SET

Das separat angebotene Dampfer-Ql-
Set dient der Anpassung der StoB-
dampfer an unterschiedliche
Fahrbahnverhaltnisse.

JEU D'HUILES POUR
AMORTISSEURS TAMIYA
Le jeu d’huiles Tamiya disponible

3

Front damper

Amortisseur avant

BD2 3m

* Make 2.

o4 Vorderer Stobdampfer 2 Satze machen.

+* Faire 2 jeux.

séparément sert & adapter les amor-
tisseurs aux diverses conditions de
pistes.
i

RED
SOFT SET
{53025) ORANGE
YELLOW
MEDIUM SET
(53026) GREEN
BLUE
HARD SET
(53027) PURPLE

¢

* Add oil referring to step @ on page 9.
* Ol einfillen s. Punkt @ auf S9.

* Se référer & Vétape D | page 9 pour le remplissage

d'huile.

ETaY

MANTA RAY




) YERWENDETE TEILE
PIECES UTILISEES

BD4 x2 Front coil spring
Vordere Feder
Ressort hélicoidal avant

g Ny

2x8mm Tapping screw
Schraube
Vis

BC3 X2

PARTS USED
YERWENDETE TEILE
PIECES UTILISEES

@
BA
©) o«
a}jm 3x14mm Step screw

BAH x4 PaBschraube
Vis décolletée

3mm Washer
Beilagscheibe
Rondeile

s PARTS USED
% VERWENDETE TEILE
PIECES UTILISEES
BC
ammm 2x8mm Screw
BC4 X1 Schraube
Vis
2mm Washer
@ BCH X1 Beitagscheibe
Rondelle

BP

]
[

BP1 X1

Resistor plate
Widerstands-Platte
Plaquette de Ia résistance

OODOO
OO OO

N

BP2 Xi

Resistor cover

Abdeckung des Widerstandes
Couvercle de la résistance

O O

Uy
=

#2,  Front damper
=% Vorderer StoBdampfer
7 Amortisseur avant

*Make 2.
*2 Satze machen.
“Faire 2 jeux.

% BC3 2x8m

*Loosen tapping screw and slide down D8

to increase coil spring stiffness.
*Schraube lockern und D8 hinunterschieben,
um Federspannung zu verstirken.

*Desserrer la vis et descendre D8 pour aug-/
menter la dureté du ressort.

[HHMIRA

Lﬁiﬁ—f} mm

BA5 3x14mm

Front damper
Vorderer StoBdampfer
Amortisseur avant

BAH 3x14ma

BA5 3X14mm

{Available separately}
2 ‘| - (Separat erhaltlich)
53037 Hi-Cap Damper (Short) (Disponible séparément)
Damper length

Rear damper Lange des StoBdampfers

Normal Y 6 Hinterer StoBdampfer Longueur de famortisseur - 92mm
(o) ) Amortisseur arriere r'—r , &
Oil
ol # 300 @ @
Huile o
Parts used.

Verwendete Teile.
Piéces utilisées.
Top
Oben
Haut

D)0 oy [ ooy ©

Damper length
Lange des StoBdampfers
Longueur de 'amortisseur

Front damper
Vorderer Stohdampfer
Amortisseur avant

Bottom
Unten
Bas

O
SA7 Xt Resistor
Widerstand
Résistance

: Specially formulated for use on R/IC:
: Speed Controllers to reduce arcing, pre-
:vent pitting and corrosion and improve :
< current flow. It will maintain its viscosity :
: over a wide temperature range and pro-
‘longs the life of the controller. :

Purple
Purpur
Violet

Speed controller
Fahrregler
Variateur de vitesse

«Fully press on.
*Fest eindriicken.
*Presser & fond.

Switch lubricant
Schalter-Schmiermittel ;
Nettoyant pour contacts électriques 4

BC4 2x8m BC5 2mm

MANTA RAY
E R ]




Casumay

BA3 >

3x10mm Tapping screw
Schraube
Vis

5mm Ball connector

BB2 x| Kugelkopf
Connecteur a rotule
2.6x10mm Tapping screw
BC2 X1 Schraube
Vis

{UBERPRUFEN DER RC-ANLAGE
(Siehe Bild rechts.)

= Servo vor dem Einbau in neutrale Stellung
bringen.

xTeile mit 3¢ sind im Bausatz nicht enthalten.
Batterien einlegen.

2+ Voll aufgeladenen Akku verbinden.
3. Schalter ein.

Schalter ein.

- Trimmhebel auf neutral stellen.
Hebel in Mittelstellung.

Dies ist die Neutralstellung des
Servos.

5
=
&
=
N

VERIFICATION DE LEQUIPEMENT R/IC
(Voir & droite.)
*S'assurer que le servo est au neutre avant
assemblage.
+Les pigces marquées # ne sont pas in-
ciuses dans le Kit.
{1; Mettre en place la batterie.
{2: Charger complétement la batterie.
. Mettre en marche.

Mettre en marche.

Placer les trims au neutre.
6. Le manche au neutre.
7. Le servo au neutre.

(Stick type)
(StrebeTyp)
(Type manches)

Forward
Vorwarts
Manche avant

Reverse Left turn Right turn
Rickwarts Linskdrehung Rechtsdrehung
Manche arriére Virage & gauche Virage & droite

3mm Washer
Beilagscheibe
Rondelle

@ BA2 x5

BA3 X6

3x10mm Tapping screw
Schraube
Vis

ADSPEC PLUS R/C SYSTEM -
This is a 2 channel radio con-
trol system designed for :
110~1/12 scale R/C models. :
The system consists of a wheel
type, pistol grip transmitter and  ©
the C.P.R. unit. N

C8

SANWA

EQUIPMENMT
#« Parts marked :: are not in kit.
Install batteries. 2 Connect charged battery.
C-,“n’/f//
'3 Switch on. 7 Receiver

Empfanger
s Récepteur

5 Trims at neutral.

6, Keep sticks in neutral.

Servo in neutral position.

i e
R
Y
Steering servo )
/ Lenkservo ©
s Servo de direction
C 6, C7 sz Speed centrol sernvo
I 3 - Fahrreglerservo
§ s Servo du variateur de vnessg —
=
= =
FUTABA C 6 SANWYA N FUTABA
TAMIYA ACOMS  C10 Ch
JR

BC2 2.6X10mm

Sy

+ Attach as shown with servo in neutral.
«+Wie angegeben Servo in Neutralstellung bringen.
«Monter comme indiqué avec le servo au neutre.

BA3 3X10mm

“# Steering servo
Lenkservo
i Servo de direction

+Make sure the servo is in neutral prior to assembly.

Tamiya Ni-Cd 7.2V Racing Pack battery
# Batterie: Tamiya Ni.-Cd. 7,2V Racing Pack
# Batterie Tamiya Ni-Cd 7,2V. “Racing”

e

N5

>

k=

% Receiver switch or battery eliminator
mpfanger-Schalter oder Batterie-Eliminator
s Interrupteur de la réception ou circuit BEC

- Servo horn screw
Schraube fur Servohorn
Vis du palonnier du
seno

@—fcicm

o0

vyavind

+ Attach paratlel to servo.
+Servohorn gem. Abb. anbringen.
+ Fixer parallélement au servo.

:: Speed control servo
# Fahrreglerservo

ervo du variateur de
vitesse

% Steering servo

Lenkservo

% Servo de direc

BA3 3X10mn

# Speed control semvo
Fahrreglerservo
Servo du variateur

tion

BA3 3x10mn

s Steering servo
Lenkservo
s Servo de direction

BA2 3m

BA2 3m

BA3 3X10mm

i« Speed control servo
: Fahrreglerservo
# Servo du variateur de vitesse

é——BAS 3X10am

MANTA RAY



+Hook on rod before installing speed controtier.
Vor Einbau des Fahrreglers Fahrreglergestange einhangen.
#Accrocher la tringlerie avant d’attacher le variateur de vitesse,

3x10mm Tapping screw
BA3 <2 Schraube
Vis

J B

BP8 ! Speed control rod
Fahrreglergestinge
Tringlerie du variateur

Speed controller
Fahrregler
Variateur de vitesse

Apply switch lubricant to speed con-
trol contact points for good current

flow.
3 =8 L
Schalter-Schmiermittel auf den Kon-

takten des Fahrreglers schiitzt vor
schlechtem Kontakt.

Appliquer du nettoyant sur les points
de contact du variateur pour assurer un
passage franc du courant.

L . Stop
Position of speed controller Reverse . Forward
Empe}uiage des Fah;'regle(s Ruckwarts \ )\/’"\J\ , Vorwarts
Fosition du variateur de vitesse Marche arriere /’\/ ' / 7~ Marche avant
N !

7 Top speed

Top-Speed
T,ﬂ p-Spee
i)

Forward top speed
Vorwarts Top-Speed

el Plaing vi
Marche avant pleine vitesse eine vitesse

L
*When servo stroke is 100 great,
move to hole closer to axis.

3x10mm Tapping screw #Bei zu groBem Servoweg, ein Loch

BA3 5 Schraube néher am Drehpunkt einhangen.
Vis i Reverse »Quand la course du servo est trop
A Ruckwarts grande, ajuster au trou le plus prés
Marche arriére de laxe.
%]mm 2xBmm Screw sUse trim lever for final adjustment.
BC4 <2 Schraube N

( >rLetzte Angleichungen mit Trimmhebe! durchfithren.
Vis #Utiliser les trims pour les réglages définitifs.
Washer )
@ BCH g 2mmWa

Beilagscheibe
Rondelle

# Receiver switch or battery eliminator
# Empfénger-Schalter oder Batterie-Eliminator
s nterrupteur de la réception ou circuit BEC

YA BETTERY EL TOR
The battery eliminator allows the
receiver to get power from the running

< Connect.
* Einstecken.

* Connecter.
battery, and provides a stable current BA3 3X10mm
flow. &
“«Acoms, Sanwa, Futaba, JR and KO @& &
type available. = g BA3 3x10mm

TARLY TTE i 2
Der Batterie-Eliminator erméglicht die =
Entnahme des Stroms fiir den Emp- S
fanger aus dem Fahr-Akku und
gewanrleistet konstante Spannung.
* Auch von Acoms, Sanwa, Futaba, JR
und KO gibt es einen Batterie-
Eliminator.

%
é(@
[
|

BA3 3x10mm

Chassis
B wAL LIRS DT A Chéssis
Ce systéme permet dalimenter le

récepteur par la batterie de propulsion
et fournit un courant stabilisé.

s Disponibles pour Acoms, Sanwa,
Futaba, JR et KO.

Eliminator equipped receiver switch
Ein/Aus-Schalter mit Eliminator
Interrupteur avec Eliminateur de batterie

' 2P connector
2P-AnschluB r .
Connecteur a 2 fiches + Antennendraht hier durchfihren.
= Passer le fil d'antenne par ici.

- Pass antenna wire.

/
BC4 2 X 8mm

Receiver connector
. EmpfangerVerbindungskabel
Prise du récepteur

MANTA RAY
- 7y



3mm Washer
Beilagscheibe
Rondelle

3x10mm Tapping screw
Schraube
Vis

CONNECTING RECEIVER PLUGS
EINSTECKEN DER STECKER
BRANCHEMENT DES PRISES DE
RECEPTEUR

Steering servo

Lenkservo SCHI1. Funl, i
Servo de direction

Speed control servo

Fahrreglerservo SCH2,Fun2, 2

Servo du variateur de vitesse

Receiver switch

Empfanger-Schalter ‘BATT, B

Interrupteur de la réception

P
*Pass antenna.

*Antennendraht hier durchfihren.

* Passer le fil dantenne par ici.

Double sided tape
Doppeikiebeband
Adhésif double face

Receiver installation
Anschiub des Empfangers
Installation du récepteur

MO

D
N
©

z
il
pie
o)

#¢ Receiver
s Empfanger
% Récepteur

3% Steering servo
# Lenkservo
#Servo de direction

BA2 3mm
BA3 3X10mm

% Gather and hold cables using nylon band.

+*Kabel mit Nylonband binden.

*Maintenir les fils en place avec un collier
en nylon.

*[nstall receiver as shown, tc avoid propeller shaft {See step @).

*Wie gezeigt Empfanger so einsetzen, daB er Schraubenwelle
meiden (s. Stufe @).

*Installer ie récepteur comme indique, pour éviter I'arbre de
transmission (se référer a l'étape @).

<Tamiya Adspec R/C Systems

“Remove this portion.
+Dieses Teil entfernen.
*Enlever cette partie.

<Installing a separate electronic speed controls
< Einbau von anderen elekironischen Fahrreglerns
<Installation d'autres types de variateurs de vitesse électroniquess

< A

MANTA RAY



B Ry
2
v

PARTS USED
YERWENDETE TEILE
PIECES UTILISEES

G é

=t s« Make 2.
=) * 2 Satze machen.
+ Faire 2 jeux. BP3 3x50m
5mm Ball connector
BB2 X3 Kugelkopf
Connecteur a rotule
BP3 X2 3x50mm Threaded shaft @\’
Gewindestange '
Tige filetée ©
W 3x18mm Threaded shaft
BP4 X1 Gewindestange D3
Tige filetée
Y:O BP7 x1 Tierod &l 5
Zugstange
Barre d'accouplement -
& °s
PARTS USED @)
VERWENDETE TEILE BP4 3x18mn
PIECES UTILISEES
BA D3
3mm Washer
BA2 X Beilagscheibe
Rondelle
E[l:]m 3x14mm Step screw )
BA5 2 PaBschraube ‘
Vis décolletée S C2

CAUTION OM THINNER AND LIQUHD
THREAD LOCK

All thinners attack plasticl, even
plastic model paints and thinners.
Never dip parts into thinners or paint,
nor wash them with thinners. This kit
does not require liquid thread lock
for construction.

NRERM UND

SCHRAUBENSICHERUNGEN

Alle Verdunner greifen Plastik an,
selbst Plastikfarben und deren Ver-
danner. Niemals Teile in Verdiinner
oder Farbe tauchen. Der Bausatz er-
fordert keine Schrauben-Sicherungs-
Fiussigkeit.

PRECAUTIONS PO
ET LES PRODUITS FREINE
Tous les solvants attaguent
tiquel.. Méme les peintures et les
diluants pour maquettes plastique.
Ne jamais tremper ies piéces dans
du diluant ou de la peinture, ne
jamais les nettoyer avec du diluant.
Ce modéle ne nécessite pas I'emploi
de produit freine-filet pour son
montage.

g
O

32mm 75

— H 10

Lo
Lo
———4?% fez—— Smm

11O

BA5 3X14am

L4

MANTA RAY



“Connect yellow to yellow and green to green.
“Gelb mit gefb und grin mit griin verbinden.
#Connecter le fil jaune au fil jaune et le fil vert au fil vert.

TR R 1 )l o

amm 3x10mm Tapping screw

BA3 & Schraube
Vis

C.PR. Unit Motor

C.PR. Einheit Moteur

Eiément de réception C.PR.
Red Yellow
Rot ———— Gelb
Rouge Jaune
Black Green
Schwarz ————  Griin
Noir Vert

<Oiher Elecironic Speed Controls

< Andere Elekironische Fahrreglers

<Auires types de variateurs de
viiesse élecironiquess

BA3 3X10mm

EL k i 3x10mm Tapping screw BA3Z 3x10m BA3 3xi0mm

BA3 X35 Schraube
vis Resistor
Widerstand

Résistance

Propeller shaft
Schraubenwelle
Arbre de transmission

*Snap on.
*Einschnappen.
““insérer.

*Adjust so that uprights are parallel to each other as
shown. No toe-in.

+So einstellen, daB die Achsaufhdngung parallel
zueinander stehen (ohne Neigung nach innen).

--Ajuster de sorte que les bras de direction soient
paralléles I'un & fautre, comme indiqué.

zMake sure the servo is in neutral.
*Servo soll in Neutralstellung sein.
[j :S'assurer que le servo est au neutre avant de régler.

MANTA RAY
- e




BA3 3xi0m BA3 3x10mm

3x10mm Tapping screw

BA3 X35 Schraube
Vis

B
Yot
=

A0Y

:(.G

{1

= Fit into grooves.

*Reifen in die Felgen richtig eindriicken.
srInsérer dans les rainures.

“Make 4.
4 Sétze machen.
*Faire 4 jeux.

+ Rotate 90 degrees.
#*Um 90 Grad drehen.
*«Tourner de 90 degrés.

Elbmm 3x10mm Tapping screw

BA3 <3 Schraube
Vis

4mm Flange lock nut

o i Sticker Fp
BBY 2 Beenetier Motif adhésif (25
2x10mm Shaft
[ —= Achse

Axe

«Tighten up into nylon portion.

BBS 4om
-+ Anziehen, bis Gewindehaus
Nylon-Kunststoffteil schaut. . 3%
+Serrer jusqua la bague en # BA3 10rm
nylon.
/{3

Wheel
Rad
Roue

BB3 4m

x Wheel
BC6 2%10mm pne

Roue

BA3 3X10mm

Al BC6 2X10mm

MANTA RAY
4=y



PARTS
,)\ A ¢

3x10mm Tapping screw
Schraube
Vis

4mm Flange Jock nut
Sicherungsmutter
Ecrou nylstop

BB3 X2

2x10mm Shaft
Achse
Axe

BB3 4m

PARTS USED
VERWENDETE TEILE
PIECES UTHISEES

BA3 X2

3mm Washer
Rondelle
3x10mm Tapping screw

Schraube
Vis

BT2
Snap pin (large)
Federstift (groB)
Epingle métallique (grande)

-

not being used. If left connected, a
slight movement of the speed con-
troller results in a run away car.

AKKUSTECKER ABZIEHEM, W
DAS AUTO MICHT I BETRIER
Ni-Cd Akku abhéngen, wenn das Au-
to micht benutzt wird. Bleibt der An-
schluB zusammen, kann eine geringe
Bewegung des Fahrreglers zum Da-
vonfahren des Autos fihren.

Déconnecter le connecteur de la bat-
terie lorsque la voiture n'est pas utili-
sée. En a laissant branchée, un léger
mouvement du régulateur de vitesse
peut mettre en marche le moteur.

Beilagscheib
* Make

4 3mm Loch bohren.
« Percer un trou de 3mm.

; +* Cut away.
* Abschneiden.

BC6 2x10mm

BA3 3X10mm

BCS 2X10mm

883 4mm

Wheel
Rad
Roue

“Make a knot.
~ Binden.
* Faire un noeud.

Antenna pipe
Antennenrohr
Gaine dantenne

#¢ Antenna wire
# Antennendraht
= Fil dantenne

Speed control cover
Fahrreglerabdeckung
Capot du variateur

BA2 3mnm

+ Couper.

\l Sticker 5
A Motif adhésif =5

—_—

BA3 3X10mm

BT2

Ell

-+ Tamiya Ni-Cd 7.2V Racing Pack battery
= Batterie: Tamiya Ni-Cd. 7,2V Racing Pack
# Batterie Tamiya Ni-Cd 7,2V, “Racing”

MANTA RAY




*Cut off using scissors or modeling knife.
*Mit Messer oder Schere abschneiden.

* Découper en utilisant des ciseaux ou un
couteau de modéliste.

PREPARING FOR PAINTING
VORBEREITUNG DER KAROSSERIE
FUR BEMALUNG

PREPARATION DE LA CARROSSERIE
POUR LA MISE EN PEINTURE
+Wash the body thoroughly with de-
tergent in order to remove oily smears,
then rinse off detergent and allow to
dry.

« Karosserie sorgfaltig mit Spiimittel
abwaschen, damit Staub und ggf. Ol
entfernt sind. Trocknen lassen.

+* Nettoyer entierement la carrosserie
avec du détergent pour la dégraisset,
fa rincer et laisser sécher.

AMNTING

IALUNG

+Mask off window portion and paint
from inside using paints for polycar-
bonate. Paint darker color first.

+ Fenster abkleben und die Karosserie
von innen mit Lexan-Farben bemalen.
Zuerst die dunkien Farben auftragen.
*Masquer les parties vitrées avec de
l'adhésif et peindre de l'intérieur avec
des peintures spéciales pour polycar-
bonate. Appliquer d’abord la teinte la
plus foncée.

T CCLOR FOR

: POLYCARBOMATE

:This is a paint to do a fine

: job on polycarbonate ==
‘bodies of RIC cars. It can be brushed or :
:sprayed and brushes can be cleaned :
: with water. 18 colors are available. It is ;
:collision resistant and durable. :

Body
Karosserie
Carrosserie

Wing
Spoiler
Aileron

#Cut away.
*Abschneiden.
#Couper.

*Cut away.
* Abschneiden.
*Couper.

PC} 2 Silver
PS12 siler,
PMig A

>
PCS Black
P55 Schwarz >
Piis N ) /‘\\

Silver
Sitber

5 Arge
i gent

MR

= Paint from inside using paints for polycarbonate.

= Die Karosserie von innen mit Lexan-Farben bemalen.

+ Peindre de lintérieur avec des peintures spéciales
pour polycarbonate.

MANTA RAY
40



71 Cut stickers along colored edge so
the transparent film is removed.

2 Peel off the end of lining a little and
put the sticker in position on the body.
{3, Then, remove the lining slowly. In
so doing, be careful that the sticker
does not move out of position on the
body.

If the lining is completely removed in
advance, the sticker may be wrinkled
or contain unwanted air bubbles.

1, Die Sticker an den bunten Kanten
so ausschneiden, daB der transparente
Film weg ist.

‘2> An einer Kante die Unterlage etwas
abziehen und Sticker richtig auf die
Karosserie legen.

2, Dann die Unterlage langsam ganz
abziehen, darauf achten, daB sich der
Sticker nicht verschiebt und daB keine
Luft unter den Sticker kommt — sonst
gibt es Luftblasen.

Wenn die Unterlage vorher komplett
entfernt wird, kann der Sticker zusam-
menkleben.

MOTIFS
17 Découper chaque motif au plus
prés de ses contours pour éliminer le
film transparent.

‘2, Soulever le papier de protection a
Pune des extrémités et positionner le
motif sur la carrosserie.

3) Retirer lentement le papier de pro-
tection en veillant a ce que le motif ne
se déplace pas sur la carrosserie.
En retirant entiérement a l'avance le pa-
pier de protection, le film risque de
former des plis ou de retenir des bulies
d’air indésirables.

ADHESIFS

Uiy

BA3 X2 Schraube

Vis

BT3 X

Snap pin (smali)
Federstift (klein)
Epingle métaliique (petite)

[

Modifying snap pins {small)
Abanderung des Federstifies (klein)
Modification de Iépingle métalligue
(petite)

MARKINGS

BESCHRIFTUNG

12 DECORATION

+ Apply sponsor stickers as you like.

~Sponsor-Sticker nach Belieben an-
bringen.

«Appliquer des motifs adhésifs des
sponsors selon vos désirs.

+Open holes.
+L8cher machen.
 Percer des trous.

3x10mm Tapping screw

*=Pass antenna.

= Antennenrohr hier durchfihren.
+ Passer iantenne par ici.

Body
Karosserie
Carrosserie

BA3 3X10mm

Chassis
Chassis

durée daccu.

- Avoid continuous running. Allow the motor to coot after each battery run.
*Zu langes Betreiben des Fahrzeugs vermeiden. Den Motor méglichst nach

jeder Batterie-Ladung abkiihlen lassen.
«Eviter de rouler en permanence. Laisser le moteur refroidir aprés chaque

Wing
Spoiler
Aileron

L5 Ta)

MANTA RAY




Be sure to check the points shown in the figure
before starting operation. This is necessary to pre-
vent trouble and accidents.

In the first operation after assembly, let the model
run slowly for the first 5 minutes while checking the
condition of the steering and speed controller.
Make sure that screws, particularly grub screws
are tight enough.

Make sure that batteries for the transmitter
and receiver are new by means of meter or lamp.
Make sure that Ni-Cd battery has been suffi-
ciently charged. If battery is not charged,car may
out of control if the receiver and motor use
same battery.

Adjust steering servo andior trim so that the
car tracks in a straight line with transmitter at
neutral.

Double check the speed controller for full
travel to top speed and stop limits.

Did you apply switch lubricant to controller?
Be sure to apply switch lubricant to reduce arc-
ing and burning.

Double check the wiring for breaks and short
circuits. Secure with vinyl tape.

Be sure to apply grease on bearings, moving
portions of suspension, etc.

Because an electric powered radio control car
utilizes high capacity Ni-Cd batteries and high per-

formance electric motors, current as large as 200
watts flow in the circuits. You.must be very careful
of all wiring, adjustments, and the handiing of the
speed controller, otherwise your receiver, servos or
speed controller can be damaged. Please note the
following carefull

If the car stops due to some foreign object obstruct-
ing the wheels, the resistor of the speed controller
can burn out.

Yst 2nd speed
E )
\.

A\
Driving for long periods in the 1st or 2nd speeds can
also burn out the resistor. W

=

E@

Stopping the wheels from rotating when the speed
controller is at top speed will seriously damage or
burn out the motor. Never impose too much of a load
on the motor.

Whenever battery is connected, the switch blade of
the speed controlier must be on the stop position
or the car will run as soon as the battery is con-

nected. Make sure to check stop position of speed
controller, then connect battery.

_If the motor does not function (a rare occur-
rence), remove wires and check the motor by
directly connecting its lead wire to a fresh battery.
" Is the contact of the controller good? Is it burnt
or dirty? Are the wires of speed controller arm
and plate long enough?
"2 1s the servo horn in the proper position? It
7 must be fitted so that the model turns right and
left the same amount.
Antenna must be adjusted correctly.

7 When shafts or wheels become entangled,
=~ motor will overheat. Remove such hindrances
immediately.

72 If the radio control unit is not satisfactory,
' inquire with the manufacturer. The radio control
unit is very precisely constructed and must be handl-
ed with great care.

After operating the model, do the following to keep
optimum performance.
:Completely remove sand, mud, dirt, etc.

“:Apply grease on the suspension, gears, bearings,
etc.

Nach Zusammenbau das Modell langsam die ersten

5 Minuten laufen lassen und dabei die Lenkung und

Fahrregler auf gute Wirkung beobachten.

"', Darauf achten, daB alle Schrauben gut ange-

zogen sind.

Batterien flr Sender missen voll sein.

Nur volle Akku's bringen volle Leistung evtl,

nachladen. Wenn Akku schwach ist, besteht kei-

ne Kontrolle, da Empfanger und Motor die gleiche

Stromquelle haben.

1. Lenkung muB einwandfrei arbeiten. Modell muB

geradeaus fahren. Wenn Fahrzeug nach links

oder rechts zieht, mit Timmhebel nachjustieren.

Der Fahrregler muf auf Top-Speed gehen und

genau stoppen.

Wurde der Fahrregler mit einem Schaiter-

Schmiermittel versehen? Ohne Schmiermittel

kann der Fahrregler das Brennen anfangen. Daher

auf jeden Fall — Schalter-Schmiermittel verwenden.

7 Kabel gut isolieren, um KurzschluB zu ver-

meiden.

Auf Lager, bewegliche Teile der Aufhangung
etc Fett anbrmgen

Ein femgelenktes Auto mit Elektro-Motor braucht viel
Strom und einen Motor mit groBer Leistung. Bis zu
200 Watt! Alle Verdrahtungen, Einstellungen und der
Fahrregler missen vorsichtig gehandhabt oder si-

cher eingebaut sein, sonst kdnnen Empfanger, die
Servos oder der Fahrregler beschadigt werden. Bit-
te folgendes boachten'

Wenn das Fahrzeug durch ein Hlndernls zum Ste-
hen kommt, kdnnen die Rader blocklert werden und
der Widerstand schmort durch.

{(\/ii 1-2 Fahrstuffz/

Zu langes Fahren im 1. oder 2. Gang IaBt den
Widerstand heiB werden und durchbrennen.

1. - 2. Fahrstufe

Wenn der Fahrregler auf Top-Speed steht und die
Rader plotziich blockiert werden, kann der Motor be-
schédigt werden oder durchbrennen. Motor-Strom
darf Hochstwert nicht (berschreiten.

Wenn der Akku angeschlossen ist, mu der Fahrreg-
ler in der Stop-Position sein, klar — sonst haut das
Fahrzeug ab. Vor AnschiuB der Batterie mu8 Nuli-
stellung des Fahrreglers Uberprift werden.

¢ 'Wenn Motor nicht lauft, evtl. direkt an
Batterie zum Prifen anschlieBen.
= Sind die Kontakte des Fahrreglers in Ordnung?
" Oder ist der Fahrregler staubig, dreckig oder
ausgebrannt? Haben die Drahte am Schalter-Arm
und an der Schalter-Platte genigende Linge?
»» Das Servohorn Uberprifen. Es muB so ein-
"~ gebaut sein; daB links und rechts gleichméaBi-
ger Kurveneinschlag erfoigt.
1 Antenne ausrichten.
= Wenn Gras oder Steinchen die Antriebsachsen
“blockieren, wird der Motor Gberhitzt. Blockierung
sofort entfernen.
. Wenn Funkanlage nicht richtig arbeitet, zum
" Fachhandler gehen — NICHT versuchen,
SELBST zu reparieren.

Nach der Fahrt sollten folgende Wartungsarbeiten
ausgefihrt werden.

Sand, Staub und allen Dreck entfernen.
»Aufhangung, Getriebe und Achslager 6len.

Vérifier les points indiqués sur [Pillustration ci-
dessous avant de procéder aux essais. Ces opéra-
tions sont importantes pour éviter les pannes et les
accidents. La premiére opération a effectuer aprés
avoir terminé le montage est de laisser tourner le
moteur lentement durant environ 5 minutes en véri-
fiant en méme temps le bon fonctionnement de la
direction et du variateur de vitesse.

S’assurer que toute la boutonnerie, particuliére-
-~ ment les vis pointeau, est suffisamment serrée.
i7y:8'assurer du bon état de charge des batteries
- d’alimentation de I'émetteur et de la réception.
S'assurer également que la batterie de propul-
ion a été suffisamment chargée, dans le cas
contraire une perte de contrle peut se produire du
fait que ia réception et le moteur utilisent la méme
source d'alimentation.
rriRégler la commande de direction, éventuelle-
. ment avec le trim, de fagon a ce que la voiture
roule en ligne droite lorsque le manche est au neu-
tre sur I'émetteur.
“ZriVérifier avec une double attention a ce que le
=-curseur du variateur de vitesse se déplace entie-
rement entre les positions stop et pleine vitesse.
"'Ne pas oublier d’appliquer du nettoyant pour
==contacts électriques sur la piste du variateur de
vitesse pour éviter I'encrassement ou la formation
d'arcs électriques.

== Vérifier soigneusement le cablage pour prévenir

--les ruptures ou ies court-circuits; isoler les points
douteux avec du ruban adhésif.

v Appliquer de la graisse sur les paliers, ies

‘points de pivotement des suspensions, etc...

Du fait qu’une voiture R/IC électrique utilise un

moteur de hautes performances alimenté par une
batterie de forte capacité, un courant d'environ 200
Watts traverse les circuits. |l convient donc de réa-
liser tous les cablages et de régler Ie variateur de
vitesse avec le plus grand soin, autrement le récep-
teur, les servos ou le variateur peuvent étre endom-
magés. Priére de noter également avec attention les
points suivants.
Si la voiture reste bloguée contre un obstacle empé-
chant la rotation des roues, la résistance du varia-
teur de vitesse peut griiler.

1ergéme  yitesse
{D

Faire rouler la voiture trop longtemps en 1¢re oy en
2¢me  vitesse peut également faire griller la
résistance.

180.08me  vitesse .
= -

Le biocage des roues tandis que le variateur est sur
le contact pleine vitesse peut sérieusement endom-
mager ou griller I'induit du moteur. Ne jamais impo-
ser de telles surcharges au moteur.

’_i\- Pleine vitesse

N

Avant de brancher le connecteur de la batterie de pro-
puision, s’assurer le curseur du variateur de vitesse
est sur la position stop, sinon ia voiture démarrea
immédiatement. Toujours s’assurer de la position
stop du variateur avant de connecter la batterie.

Si le moteur ne tourne pas (un cas rare..) le
+ déconnecter et le tester directement en l'alimen-
tant avec une pile neuve.
“+' Le contact du curseur du variateur de vitesse
- @st-il bon?..N'est-il pas brllé ou encrassé?. Les
fils connectés sur le curseur sont-ils assez longs
pour permettre son libre déplacement?..
Le palonnier du servo de direction est-il monté
. dans la bonne position?..Il doit étre positionné
de fagon & ce que.le modéle tourne a droite et a
gauche selon le méme rayon.

Le fil d’antenne doit étre correctement disposé.

= Lorsque les axes ou les roues sont freinés dans

_leur rotation, le moteur surchauffé. Retirer
|mmed;atement pareils obstacles.

7 Si 'ensemble R/C ne fonctionne pas correcte-
ment, contacter le S.A.V. du fabricant. Un ensem-
ble de radiocommande est fabriqué avec une haute

précision et doit étre manipulé avec un grand soin.

Aprés chaque séance de fonctionnement du
modele, effectuer les opérations suivantes pour con-
server des performances maximum.

-:Nettoyer entiérement les projections de poussiére,
de sable, de boue, etc...

- Appliquer de la graisse sur les suspensions, la
pignonerie, les paliers, etc...

34

MANTA RAY




ChaSSiS - rnrerrrenenees . 1Y VARRERRREETRPRTDIPRRER: B SHOKET - +vvrmerreenanne & < THE «veenrnrnrnrnananens Py
Chassis 0335100 Karosserie 9805367 Motif adhésif 9495112 Reifen 6215020
Carrosserie Pneu
WING «eveeeereeennnie X1 Speed control cover----+ 01 Antenna pipe «+--ce-eeen 207
AT Spoiter Fahrreglerabdeckung Antennenrohr
g LT cveeneens 3] Aileron 9805367 Capot du variateur 1805172 Gaine dantenne 0095001
0005375
2 Z
1ay)y { N
q
! ! ©
ZTN Z2
OR CON o
~© ©-
O O HOH
PARETE ceereees X4
0225035
1
Not used.
Nicht verwenden.
Non utilisé.
Upright «v--reeeveeneees b
POBARTR ceeeeeeee X Achsschenkel 044509
0005379 Bras de direction

(SIS

3
S U{ o)
3 @O

Nl —le)

17 s L fer = 7 ° ©
YQi%‘ I © o

— ®
4 (0) 12@ | 'F
Qe ) ‘
o B 1
s g
QE@‘ @W W; )
o/ \o,“ iie) S
| J

MANTA RAY
VoY a )



9005322

OEOC éo\
Or\®.

J

Differentiatl cover--

Differential-Abdeckung
Couvercle de différentiel

Differentialrad
Couronne de différentiel

Differential spur gear--- <%

Spur gear k
Stirnradgetriebe
Pignon intermédiaire

Motor .................
Moteur
EE
{ )
g
Drive gear
SA§T Antriebsrad
__ Pignon d'entrainement
3545007

Speed controller «------

Fahrregler 4505038
Variateur de vitesse

o

H

o o)
Resistor.
SAZ | Widerstand
" Résistance
7265011

| 1

SA Gear box joint (short) 21T Pinion gear idler gear
...... ! 5 Getriebegehause-Gelenk (kurz) SA 3‘ 21Z Motorritzet SA? . 2Zwischenrad
o I t d t (court . Pignon moteur 21 dents CP d i
osgs0qr  Aocouplement de pont fcourty o Pig soaso0e PigNoN de renvol
E 2 Q@

Gear box joint (long) Wheel axle

SA/ ,  Getriebegehduse-Gelenk (lang) SA ‘}U Rad-Achse
Accouplement de pont (lon -

2505040 pl pont {long) 505074 Axe de roue

SA8
0445153 -+ X &

2

Drive shaft
Antriebswelle

Arbre dentrainement

Propeiier shaft X
Schraubenwelle 3485039
Arbre de transmission

©)

oo Lfi

940561

O O

O
O

|

O
O

OO
OO0

[

Resistor plate BP 2
BP/! ; Widerstandsplatte ... ¥
4305107 Plaquette de la résistance 4305166

o

I

BP 3x50mm Threaded shaft BP4

,,,,,, <9 Gewindestange X
- Tige filetée

5335004 2500024

o]

Resistor cover
Abdeckung des Widerstandes
Couvercle de la résistance

3x18mm Threaded shaft
Gewindestange
Tige filetée

//

)

L5 I

BP§5 Motor plate

‘‘‘‘‘‘ » | Motor-Platte
4305125 Plaquette-moteur

=

BP§ Ushaped shaft BP7 Tierod BPP8  Speed control rod
...... 7 Uformige Achse ..o Zugstange .eeeex Fahrreglergesténge
3485040 Arbre en forme de U 5325007 Barre daccouplement 5315008 Tringlerie du variateur
9405621
| r N
850 Metal bearing
BT] A Metall-Lager ‘ [ TN
co Palier en métal GrEaSE «vrvrerrerrannt i
5725008 Fett_ 6435048 Box wrench
Graisse Steckschliissel---+-+ o
Clé & tube 5495003
Snap pin (large)
Federstift {groB) . =
Epingle métallique (grande) Switch lubricant -+ % | 6435046 Hex wrench
Schaiter-Schmiermittel Imbusschlissel------ 2
Nettoyant pour contacts électriques Cié Allen 299000{
Snap pin {small)
C= 777 webmnion @= — — — T TTITID
_~  Epingle métallique (petite; .
o001 TS que (petite) Nylon band -+ >7 6305001 Double sided tape.......... o
Nylonband Doppelklebeband 190500

Collier en nyion

Adhésif double face

273

MANTA RAY



v Extra screws and nuts are included.
Use them as spares.
- Ersatzschrauben und -muttern liegen
bei.
+ Des vis et des écrous supplémentaires
sont inclus. Les utiliser comme piéces
de rechange.
A VAN
Dampfer-Ol 6435027
Huile pour amortisseurs BE{ X4 BE2 x5
Large bevel gear Small bevel gear Star shaft
Kegelrad grof Kegelrad klein Stern-Achse
Grand pignon conique Petit pignon conigue Support de Sateliite
BD - 4 BDS3: 324 Damper shaft A
6275017 3455257  Démpferstange SEUTEL A
Oil seal Axe damortisseur VIS A Ebw
Olabdichtung 9465363 )
Joint détanchéité BAS:- 359 3x10mm Tapping screw
2080028 Schraube
Vis
@ BA1
E ------ X2 3x6mm Screw e )
2000026 Schraube BA4 . ; 3x2imm gi%?at% Serew
is :
......... 10 Vis
BD2 2995035 BD4- <2 srogt cog Zprfng BA?
) fordere Feder
3mm O-Rin 5005055 RGO G T R o8 3x14mm Step screw
Joint €iorique Ressort hélicoidal @ »:26 Smm Washer BAS- %18 PaBschraube
avant 2300007 Bellagscheibe Vis décolletée
Rondelle 2090014
TEL B BB3
T 1 (D)) ) T >4 4mm Flange lock nut
9465364 2990003 Sicherungsmutter
BD5 »9 Rear coil spring Ecrou nylstop
Hintere Feder
5005056 Ressort hélicoidal BB[}Q 4mm E-Ring
arriére - e
BB1-- >4 4x11.5mm Step screw 2320005 Circlip
2090009 PaBschraube
Vis décolletée BB5
9405619 5mm Ball connector  { { )} ] 77 »4  9mm Washer
D Kugelkopf 2300010  Beilagscheibe
BS4--- %2 3x46mm Screw pin Connecteur & rotule . Rondelle
Schraubzapfen
[[ ﬂ 2685017 Vis décolletee
BSi- # 1 5x30mm Shaft D c BC4
Achse NT B
3550008 BS5 X2 3x32mm Screw pin || SOWO=L RN L Cheee T n
Axe 503 2x8mm Screw
2685018 Sphraybzapf'en 9465365 amm 2000008 Schraube
Vis décolletée Vis
BCI
[] | l] ----- X1 3x3mm Grub screw BC5
m:l] 2070002 Madenschraube { O} - 3 2ram Washer
BS 2348503{; 5x28mm ige:;; S BS G2 axemm Serew pin Vis pornieau 00001 Sg'n‘?f;,g“e*be
Axe 2685023 Sohraybzapfen
Vis décolietée BC6
BC2- 1 26x10mm Tapping screw — >4 2x10mm ihsﬁ
ﬂ:ﬂ : [ ﬂ ﬂ 2080008 \S/ghraube 3550002 Aiese
is
BS3-- %! 5xiomm Shaft BS7-x2 Propelier joint BC3 ' m BC 7 P 4 _
3485037 Achse osgs075 AntriebsGelenk || [jVNMRE X 10 2x8mm Tapping screw o 7 16 1150 Plastic bearing
Axe Accouplement d'arbre 2080026 Schraube v 0445032 Plastik-Lager
de transmission Vis Palier en plastique

AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please take
or send this form to your local Tamiya dealer so that the
parts required can be correctly identified and supplied.
Please note that specifications, availability and price are
subject to change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie TAMIYA-Ersatzteile kaufen méchten, nehmen Sie
bitte zur Unterstitzung dieses Formular mit zu lhrem ortli-
chen Fachhandler. Beziiglich der Angaben, der Lagerhaltung
der Artikel und der Preise sind Anderungen vorbehalten.

SERVICE APRES-VENTE

LISTE DE PIECES DETACHEES

Afin de vous permettre de vous procurer des piéces de re-
change Tamiya, amenez cette liste a votre point de vente Ta-
miya qui ne manquera pas de vous renseigner. Veuillez noter
que les caractéristiques, disponibilité et prix peuvent
changer sans avis préalable.

PARTS CODE

0555107  Body & Wing

0335100  Chassis

0005375 A Parts {(A1-A5)

9005318 B Parts (B1-B7)

50554 4WD Touring & Rally Car Rear Uprights

(C Spare) (C1-C13)
0005378 *1 D Parts (D1-D15, 1 pc.)

9005321  E Parts (E1-E12)

9005322 G Parts
G Parts (G1-G3) x1  Diff. Cover x2
Diff. Spur Gear x2 Spur Gear x1

0225035 *2 Y Parts (Y1-Y3, 1 pc.)

50648 TAO1 Touring Car Front Upright
0335102 *1 Wheels (2 pcs.}

53059 *1 Wide Stud Spike Tires (2 pcs.)
3485039 Propeller Shaft

9805368 *1 Gear Box Joint (SA1 & SA2, 1 pc. each)
3515017 21T Pinion Gear (SA3)

50823 *1 TG10 Wheel Axle (SA4 x2)

9805373  Idier Gear & Drive Gear (SAS & SAG)
9805370 *t Drive Shaft (SA8 x2)

-

9465661 Screw Bag A

9805636  3x6mm Screw {BA1 x2)

50586 3mm Washer (BA2 x15)

50577 3x10mm Tapping Screw (BA3 x10)

50582 3x14mm Step Screw (BA5 x5)
50583 3x15mm Tapping Screw (10 pcs.)
9465364  Screw BagB

2090009 *2 4x11.5mm Step Screw (BB1 x1})

50592 5mm Ball Connector (BB2 x10}
9805557  4mm Flange Lock Nut (BB3 x4)
50380 E-ring Set (BB4 x7...etc.}
2300010  9mm Washer (BB5 x1)

9465365  Screw Bag C

50576 3mm Grub Screw (BC1 x10)
50575 2.6x10mm Tapping Screw (BC2 x5)
50573 2x8mm Tapping Screw (BC3 x10)
9805556  2x8mm Screw (BC4 x10)
9805758  2mm Wahser (BC5 x5)

50594 2x10mm Shaft (BC6 x10)
0555015 1150 Plastic Bearing (BC7 x10)
9405617  Damper Parts Bag

9805173 *1 Oil Seal (BD1 x2)

9805240  3mm O-ring (BD2 x7...etc.}
9805786  Front Coil Spring (BD4 x2}
9805752  Rear Coil Spring (BD5 x2)
9405620  Bevel Gear Bag

50602 *1 Differential Bevel Gear Set

(BB5 x2, BE1 x2, BE2 x3, BE3 x1)
9400358 Press Parts Bag
5310002 *1 3x50mm Threaded Shaft (BP3 x1)

2500024  3x18mm Threaded Shaft (BP4}
4305125  Motor Plate (BP5)
3485040  U-shaped Shaft (BP6)
5325007  Tie-rod (BP7)
9405619  Shaft Bag
3550008  5x30mm Shaft (BS1)
9805976  3x46mm Screw Pin (BS4 x4)
9805756  3x32mm Screw Pin (BS5 x4)
9805755  3x22mm Screw Pin (BS6 x4)
9400357  Tool Bag
9805185 850 Metal Bearing (BT1 x2)
50197 Snap Pin Set (BT2 x10, BT3 x5}
50038 Tool Set

{Box Wrench, Hex Wrench, BC1 x4)
50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metai Hook (10 pcs.)
87025 Ceramic Grease
45029 ESC TEU-101BK

Instructions xt ESC (TEU-101BK) x1

7435035  Motor
6095001 Antenna Pipe {38cm)
9495112  Sticker
9808034  Instructions
*1 Requires 2 sets for one car.
2 Requires 4 sets for one car.

24

58360 RCC Manta Ray {(1065103) E.G.F




